
7
March, 2002

Tab: PC
PW-MANUAL

Part Number Description

Pump Information: D22291  . . . . . . . . . . . . . . . . . . . . . . . . .AR Pump Kit
* 17657  . . . . . . . . . . . . . . . .Thermal Relief Valve Assy
* F035 . . . . . . . . . . . . . . . . . . . . . . . . . .Quick Connect

Engine Information: GC200QCX2 . . . . . . . . . . . . . . .Engine, Honda, 6 Hp
* P448  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Key

16255  . . . . . . . . . . . . . . . . . . . . . . . . . . . .Oil, 20 oz.

Frame Information: D22116  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Frame
D22268  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .Foot
D23150 . . . . . . . . . . . . . . . . . . . . . . .Handle, bagged
D22101  . . . . . . . . . . . . . . . . . . . . . . . . . . .Tire, Pneu
F464  . . . . . . . . . . . . . . . . . . . . . . . . . .Pal Nut (qty 2)

Hardware Information:
Foot: D21436  . . . . . . . . . . . . . . . . . . . . . . . .Screw (qty 2)

D21437  . . . . . . . . . . . . . . . .Nut, Flangehead (qty 2)
Handle to Frame:

+ 16471 . . . . . . . . . . . . . . . . . . . . . . . . . . .Knob (qty 2)
+ D23196 . . . . . . . . . . . . . . . . . . . .Saddle Bolts (qty 2)

Engine to Frame: 18297  . . . . . . . . . . . . . .Bolt, 5/16-18 x 1-3/4” (qty 4)
16087  . . . . . . . . . . .Nut, Flangehead 5/16-18 (qty 4)

Pump to Engine: * 15167  . . . . . . . . . . . . . .Screw, 5/16-24 x ¾”  (qty 4)
* F078  . . . . . . . . . . . . . . . . . . . . . . . .Lockwasher 5/16

Accessory Information: 17758  . . . . . . . . . . . . . . . . . . . . . . . . . . . .Hose Assy
✘ F035 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .QC Socket
✘ F039 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .QC Plug
✘ H076  . . . . . . . . . . . . . .Hi Pressure Hose, 3/8” x 25ft

D22080  . . . . . . . . .Quick Connect Turret Lance Assy
D22183 . . . . . . . . . . . . . . . . . . . . . . . .Gun Assembly

* H140  . . . . . . . . . . . . . . . . . . . . . . . . .Chemical Hose
D23077  . . . . . . . . . . . . . . . . . . . . . . . .Bagged Parts

+ NCT001  . . . . . . . . . . . . . . . . . . . . . . . .Cleaning Tool
+ 16797  . . . . . . . . . . . . . . . . . . . . . . . . . .Allen Wrench

Manual Information: + D22885  . . .Manual, General-English/Spanish/French
+ D22887  . . . . . . . . . . . . . . . . . . . . . . . .Manual, Parts

English/Spanish
✔ 16560  . . . . . . . . . . . . . . . . . . . . . . . .Manual, Engine

✘ Included in Hose Assembly
+ Included in Bagged Parts
✔ Included in Bagged Handle
* Included in Pump Kit

PCH2627
2600 psi @ 2.7 gpm

http://pdf.msservicecompany.com/d22291.pdf

